
PARTS LIST:  70+SC                 PARTS LIST:  80+SC
REF 

NO

PART 

NUMBER

DESCRIPTION QTY 

ORD

QTY 

B/O

REF 

NO

PART 

NUMBER

DESCRIPTION QTY 

ORD

QTY 

B/O

M700103R/Y 7 Ft.12 ga. Moldboard 1 M800103 R/Y 8 Ft.12 ga. Moldboard 1

1 C4003 7 Ft. carbon steel cutting edge 1 1 C4005 8 Ft. carbon steel cutting edge 1

2 X11051 1/2"x2" Carriage bolt 9 2 X11051 1/2"x2" Carriage bolt 10

X11018 1/2" Lock nut 9 X11018 1/2" Lock nut 10

18 L7003 Standard lower left arm 1 18 L7003 Standard lower left arm 1

18 R8003 Standard lower right arm 1 18 R8003 Standard lower right arm 1

3 X11007 5/8"x4" Bolt 2 3 X11007 5/8"x4" Bolt 2

X11035 5/8" Lock nut 2 X11035 5/8" Lock nut 2

4 T9001 Spring 4 4 T9001 Spring 4

5 X11021 5/8"x6-3/4" Eye bolt (2 nut) 4 5 X11021 5/8"x6-3/4" Eye bolt (2 nut) 4

X11039 5/8" Structural washer 6 X11039 5/8" Structural washer 6

11 TM101 SC T-hitch mount 1 11 TM101 SC T-hitch mount 1

7 U6001SC SC Upper arms 1 7 U6001SC SC Upper arms 1

3 X11007 • 5/8"x4" Bolt 2 3 X11007 • 5/8"x4" Bolt 2

X11039 • 5/8" Structural washer 2 X11039 • 5/8" Structural washer 2

X11035 • 5/8" Lock nut 2 X11035 • 5/8" Lock nut 2

6 X11005 • 1/2"x3-1/2" Bolt 4 6 X11005 • 1/2"x3-1/2" Bolt 4

X11038 • 1/2" Structural washer 4 X11038 • 1/2" Structural washer 4

X11018 • 1/2" Lock nut 4 X11018 • 1/2" Lock nut 4

10 X11031 • 5/8"x3-1/2" Hitch pin 1 10 X11031 • 5/8"x3-1/2" Hitch pin 1

SC1001 • Safety Chain 1 SC1001 • Safety Chain 1

A5006 • Flag/Pr. (includes 2 S-hooks) 1 A5006 • Flag/Pr. (includes 2 S-hooks) 1

• All of the above indented items included in bag # 1 • All of the above indented items included in bag # 1

19 SM-DB1374A 4.0 Hydraulic power unit  1 19 SM-DB1374A 4.0 Hydraulic power unit  1

H2003 Hydraulic hoses (36") 2 H2003 Hydraulic hoses (36") 2

PC001 Vinyl power unit cover 1 PC001 Vinyl power unit cover 1

ET3002CS 2-way up/down toggle controller w/3' lead 1 ET3002CS 2-way up/down toggle controller w/3' lead 1

E3002CSKN Switch handle 1 E3002CSKN Switch handle 1

X11002 • 3/8"x1" Bolt 1 X11002 • 3/8"x1" Bolt 1

X11055 • 3/8"x3-1/2" Bolt 1 X11055 • 3/8"x3-1/2" Bolt 1

X11022 • 3/8" Lock washer 2 X11022 • 3/8" Lock washer 2

H2004 • 9/16" Boss swivel fitting 2 H2004 • 9/16" Boss swivel fitting 2

8 E3001PF • Pump flow control 1 8 E3001PF • Pump flow control 1

8 E3001PFN • Pump flow nipple 1 8 E3001PFN • Pump flow nipple 1

13 H2002R Cylinder (2"x2"x8") 1 13 H2002R Cylinder (2"x2"x8") 1

H2006 • 3/8" Standard swivel fitting 2 H2006 • 3/8" Standard swivel fitting 2

12 X11042 • 1"x4" Bolt 2 12 X11042 • 1"x4" Bolt 2

X11043 • 1" Lock nut 2 X11043 • 1" Lock nut 2

• All of the above indented items included in bag # 2 • All of the above indented items included in bag # 2

EH4002 25 Ft. vehicle harness 1 EH4002 25 Ft. vehicle harness 1

EH4001 3 Ft. pump harness 1 EH4001 3 Ft. pump harness 1

E3005 2 Ft. battery cable 1 E3005 2 Ft. battery cable 1

E3003WR • Solenoid 1 E3003WR • Solenoid 1
E3006A • 1/4"x3/4" Bolt 2 E3006A • 1/4"x3/4" Bolt 2

E3006D • 1/4" Lock nut 2 E3006D • 1/4" Lock nut 2

E3009 • Dielectric grease 1 E3009 • Dielectric grease 1

H2007 • Cable ties 12 H2007 • Cable ties 12

• All of the above indented items included in bag # 3 • All of the above indented items included in bag # 3

17 A5002SC03 Left & right 03SC box wing (red/yellow) 1 ea. 17 A5002SC03 Left & right 03SC box wing (red/yellow) 1 ea.

16 R1000 Rubber cutting edge (11") 2 16 R1000 Rubber cutting edge (11") 2

14 X11003 • 1/2"x1-3/4" Bolt 8 14 X11003 • 1/2"x1-3/4" Bolt 8

X11038 • 1/2" Structural washer 8 X11038 • 1/2" Structural washer 8

X11018 • 1/2" Lock nut 8 X11018 • 1/2" Lock nut 8

15 X11001 • 5/16"x1-1/2" Bolt 8 15 X11001 • 5/16"x1-1/2" Bolt 8

X11036 • 5/16" Lock nut 8 X11036 • 5/16" Lock nut 8

X11011 • 5/16" Oversized washer 8 X11011 • 5/16" Oversized washer 8
• All of the above indented items included in bag # 4 • All of the above indented items included in bag # 4

9 JA001L 15" Jack (standard) 1 9 JA001L 15" Jack (standard) 1

 JA001S 10" Jack (optional)   JA001S 10" Jack (optional)  

Ref. No. refers to drawing, pg. 2, installation instructions.   

Qty. represents no. of parts required for each plow

File: Parts List-SC(M700103)7/14/2005 3


